VEOLIA P T
@ WATER Brockton

Walkerton Water Pollution Control Plant

#120001489

2024 Summary Report

Prepared by Veolia Water Canada
For the Municipality of Brockton

Contents

—_—

ECA (#8051-BZKQCA) Reporting Requirements
Recommendations
Appendix 1 — Sludge Holding Tank Summary

SEN



Page 2 of 10 Walkerton Water Pollution Control Plant - SUMMARY REPORT 2024  Submitted: February 18, 2025

Plant Description

The Walkerton Water Pollution Control Plant is a conventional activated sludge process with a rated capacity of
7,560 m3 per day with a peak capacity of 18,160 m3 per day. The collection system consists of approximately 40 km of
gravity sewers flowing to a sewage pumping facility. The sewage pumping facility is equipped with 3 pumps with variable
speed drives. It has screening and grit removal with 3 primary clarifiers, 4 aeration cells and 4 secondary clarifiers.
Phosphorus removal is enhanced by the addition of ferric chloride. Chlorine gas is used for disinfection during the period
of April 15 to November 30" each year. The facility has two stage anaerobic digestion and additional sludge storage to
ensure favorable conditions for land application. A bio-gas/natural gas generator provides stand-by power to the entire
facility. In 2020 the Fischer Dairy Lift Station was connected to the Wastewater Collection System.



Page 3 of 10 Walkerton Water Pollution Control Plant - SUMMARY REPORT 2024  Submitted: February 18, 2025

Plant Performance Summary

@ Walkerton Wastewater Annual Hepoﬂ 2024 ﬁacilit}l Elcflssific:atiun.: . Class 3 Waste Water Treatment
aotal Design Capacity: 7560 ma/day
VEQLIA Receiving Waters: Saugeen River
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Mov Dec Total AverageMaximum Limit
Flow
Influent Tatal Flow [rm3/mth] 105,867 98.099) 112,730| 123.899| 95317 7Eh86| Vo464 73266| B2797 6O0736) B8,773| 97093 | 1043616 863968 18160
Influent &verage Duayp Flow [m3/d] 1415 3383 363k 4130 3075 2520 253 2363 2.093 1,958 1,992 3132 28514 4.130] 7560
Influent Max D ay Flow (m374d) 543 4,789 4,358 E.496 4,327 2953 3982 I 2.357 2,270 2.300 £.997 E.897
Biochemical D2 Demand
Influent &werage Raw CBOD [mgdL) 121 128 129 g9 107 179 206 173 248 220 157 140 155 07
Effluent Average CBEOD (ma/L) 3 2 4 2 3 2 2 3 2 2 2 2 2 4 25
CBOD Loading (kgid) 10.85 £.08 13.03 8.3 951 5.05 5.03 E.63 4 57 394 3.8 £33 7.0
Percent Removal 975 98.4 973 977 975 9849 33.0 985 93.2 991 98.7 9.6 984 %
Suspended Sohds 143 258
Influent &werage TS5 [ma/L) 101 113 131 140 131 184 210 175 231 141 118 137 143 258
Effluent dverage TS5 [ma/L) 3 4 3 4 3 2 2 3 3 3 5 L) 3 7 25
55 Loading (lgid) 10.43 1218 9.29 16.75 2.97 5.05 5.03 E.E0 .95 4.94 10.06 11.50 9.1
Percent Remaval 97.0 9E.4 931 971 9a.0 989 33.0 985 98.7 98.2 95.8 971 977 %
Phosphorus
Influent &verage TP [mgsL) 1.62 1.91 1.82 1.89 1.92 308 196 330 350 2.98 344 23 2.61 466
Effluent Average TP [malL) 0.25 023 0.27 0.27 0.38 0.41 046 0.46 042 0.47 050 0.39 0.37 068 1
Phosphoruz Loading (kgdd) 0.89 068 1.04 1.07 1.33 1.03 1.15 113 095 0.91 096 1.36 1.0
Percent Remaoval 4.6 ga.0 954 gE.0 g0.2 969 88.5 g&.0 ga.1 g4.4 85.6 835 956 %
Hitrogen Series
Influent dwerage NH3+MH4 [mgdL) 16.67 2205 16.75 1820 17.73 24.45 29.20 2730 2530 2735 2878 23.20 22.80 32.00
Effluent dverage WHI+NH4 [mgL) 010 010 010 010 010 010 015 017 010 010 010 010 011 0.0 3
MH3+MH4 Loading [ka/d) 0.36 030 037 042 035 0.5 039 041 023 020 014 032 03
Effluent dverage Mirate [ma/L) 1E.50 19.85 17.30 17.05 15.90 20.95 2535 2287 2360 23.00 27 B0 2235 2115 28.00
Effluent dverage Mitrite [rmgL] 0.06 0.06 013 042 0.03 0.05 0.06 0.05 0.03 0.04 0.03 0.03 0.0g 067
Uniohized Ammania [ug/L) 0.001 0.001 0.001 0.001 0.002 0.003 0.004 0.005 0.003 0.002 0.001 0.001 0.002 0006 0.02
pH
Influent &verage pH 7.5V 756 7.E9 793 745 744 743 735 711 727 730 V.45 V.45 778
Effluent Average pH .85 782 792 793 793 .96 788 791 793 7.8 775 789 7.8q 810
G eometric
Dizinfection Mean
E.Coli Geo.Mean per 100mL Bl 10] 9] 4] B 12| 47] 113 44] 9] 37 ] 17 27.7] 113] 200

June 10, 2024 - Effluent Toxicity Sample was collected. Samples were not lethal.



Page 4 of 10 Walkerton Water Pollution Control Plant - SUMMARY REPORT 2024  Submitted: February 18, 2025

Metals Summary

O Walke rfon Waslewater Annual Hepﬂrt 2024 Facility Clazzification: Clazs 3'Waste Water Treatment
Total Design Capacity: 7REN md/day
VE'DL 1A Feceiving "W aters: Saugeen River
Final Effluent Jan Feb Mar Apr May Jun Jul Aug Sep Oct Mov Dec P00 O0DwWO
Mickel: Ni [mg/fL]
Mir: 0003 0.004 0.004 0.003 0.004 0.004 0.004 0.006 0,006 0,006 0.005 0.004 0.003
b a: 0,005 0,005 0.007 0,005 0.006 0.004 0.005 0,008 0.007 [0.006 0.007 0.005 0.008
Ao 0.004 0.005 [0.006 [0.004 .005 0.004 1.005 0007 0.006 [0.006 0.006 0.004 0.005 EI.I325|
Zinc: Zn [mg/fl]
Min: 003 0.0 0.013 0.015 NE .03 n.oma 0015 0014 0.025 0.030 .01 0013
[ E 0022 0.024 0.039 0.027 0.042 0021 0.0z22 0022 0oy 0,032 0036 0.027 0.042
Bovg; noma 0.023 0.023 0.021 0028 0.020 0.020 noma 0016 0.023 0033 0.024 0.023 EI.DSD| 8.0
Copper [mgflL
Min: 0,003 0,003 0,003 0.003 0.003 0.003 0.004 0,003 0,003 0.002 0.004 0.003 0.002
b a: 0,004 0.004 0.004 0.004 0.005 0.005 0.005 0,005 0.004 0.004 0.005 0.003 0.005
B 0.003 0.004 0.004 [0.004 0.004 0.004 1.005 0.004 0.004 0.003 .005 0.003 0.004 EI.DEIE| 1.0
Chromium [mg#fL]
Min: Q0005 00003 00005) O00005( 00004 00003 000030 00002 00002( 00003 00003 00002 0.0002
S E Q0017 0.0009] 00008) 00005 00005 00003 00003 00008 00003 00003 00007 00003 0.0011
Bovg; Q0005 00008 00007 00008 00005 00003 000030 00004) 00006 00003 00005 00003 0.0005 0.001 | 0.05
Hotes:
Limits are taken from the "Provincial ' ater Quality Objectives" July 1934 and "Ontanio Drinking ' ater Objectives"

e Nickel concentration in the final effluent averaged 20% of the level stated in the Provincial Water Quality Objectives (PWQO)

e Average Copper levels were under the PWQO obijective of 0.005 mg/l. The annual average was 80.0% of the PWQO at an
average of 0.004 mg/L. The average concentration of Copper was less than Ontario Drinking Water Objective of 1.0mg/!I.

e Average Zinc levels were under the PWQO objective of 0.030 mg/l. The annual average was 76.67% of the PWQO at an
average of 0.023 mg/L. The average concentration of Zinc was less than Ontario Drinking Water Objective of 5.0mgl/I.

e Average Chromium levels were under the PWQO objective of 0.001 mg/l . The annual average was 50% of the PWQO at an
average of 0.0005 mg/l. The average concentration of Chromium was less than Ontario Drinking Water Objective of 0.05mgl/I.

e All Processed Hauled Sludge met the requirements for metals listed in the Nutrient Management Act.



Page 5 of 10 Walkerton Water Pollution Control Plant - SUMMARY REPORT 2024  Submitted: February 18, 2025

Operating Problems Encountered

Low loading levels to the plant allow for clarifiers and two of the aeration cells to be cycled in and out of operation.
This allows for more energy efficiency and improved plant operation.

The effluent quality from the plant continues to be excellent. Monitoring of Copper, Zinc and Chromium is ongoing.
There are significant differences between “dry period” flows and “wet period” flows. This is not unusual for older
collection systems.

Major Maintenance at the Wastewater Treatment Plant

In 2024 there were no Major Maintenance issues that had a significant impact on the quality of the Final Effluent.
Additional maintenance other than routine maintenance included:

2024 Throughout - Raw Sewage pumps were unplugged due to insufficient screening. Upgrades to install a new
automatic screen in the wet well are underway.

January 2 - Replaced D.C. motor on floating carriage drive unit.

January 11 - Hays installed ferric tank sensor.

July 17/18 - Floor Savers onsite for cement repair

July 30 - Benshaw Tech onsite to confirm Raw Sewage Pump #2 Drive needs to be replaced
August 14 - Repaired drip trap in basement of office.

September 5 - Replaced sump pump in basement of digester building.

September 11 - Gas Logics onsite to do a boiler service.